
 

 

 

Direct Synthesis of H2O2 and its 

Application in Water Purification 

 

Rongjian Li 

 

 

 

 

A thesis submitted for the degree of  

Doctor of Philosophy 

 

 

 

Cardiff University 

Oct 2025



i 

 

Summary 

The primary goal of the work within this thesis is to develop novel catalysts capable of 

generating hydrogen peroxide (H2O2) in situ, along with other reactive oxygen species (ROS), 

for the oxidative degradation of organic pollutants in water (e.g., phenolic, pesticides, 

pharmaceuticals). Current industrial H2O2 production, dominated by the auto-oxidation of 

anthraquinone, is only practical at very large scale. This process is complex, requires the 

periodic replacement of organic carriers, and yields a highly concentrated solution (~70 wt.% 
[...]
down the metal loading with the total metal loading at 1wt.%, and the optimal 

1%Au1Pd1Pt0.01/TiO2 catalysts exhibited the highest H2O2 productivity at 112 molH2O2 KgCat
-1 

h-1, outperforming the bimetallic 1%Au1Pd1/TiO2 (80 molH2O2 KgCat
-1 h-1) and Pt-rich 

trimetallic 1%Au1Pd1Pt1/TiO2 (30 molH2O2 KgCat
-1 h-1) catalysts. 

These Ru and Pt-doped trimetallic AuPd catalysts exhibited excellent catalytic performance 

towards the direct H2O2 synthesis, as further evidenced by the DFT calculations and Sabatier 

analysis. Xu and co-workers proposed a strategy for synthesizing highly effective tri-metallic 

Au-Pd-based nanoparticles for the direct synthesis of H2O2.
143 Based on the catalyst structure 

evidence from previous studies, the core-shell models for the Au-Pd-based catalysts were 

introduced. Figure 1.22 (C) illustrates that the descriptor α (α = EM/EPd), based on the 

electronegativity of the dopant element (EM) and Pd (EPd), is located within a specific range on 

Au-Pd-based catalysts (α ≈ 0.9-1.1), showing a higher As value for H2O2 synthesis and lower 

As for decomposition/hydrogenation. Through systematic research on the periodic table, 

several base metals, such as W, Pb, Mo, Pt/Rh, and Ru/Ir, would potentially cooperate well 

with Au-Pd particles for the direct synthesis of H2O2. Considering the reducibility of these 

elements, which might behave similarly to Sn after calcination heat treatment,134 oxide layers 

might be potentially formed to encapsulate small Pd-rich particles, further improving the H2O2 

selectivity and productivity. 

 



38 

 

Figure 1.22. Rates of H2O2 synthesis and hydrogenation/decomposition for CeO2 -supported 5 wt % Au/Pd/Pt 

catalysts presented as a contour diagram. (A) Productivity and (B) hydrogenation/decomposition.140 (C) As values 

for the main and side reactions (Sabatier analysis) as a function of descriptor α based on the electronegativity of the 

doped element for PdAu-base ternary alloy clusters. The red and blue dotted lines represent the As values for the 

main and side reactions of Au25Pd30, respectively.143 

Following up on the above prediction, Zhang et al.145 conducted an investigation on the effect 

of electron modification of W on Pd catalysts. The synthesized Pd-W/Al2O3 with different W 

loading rates ranging from 1wt% (Pd-1wt%W/Al2O3) to 5wt% (Pd-5wt%W/Al2O3) were tested 

in H2O/CH3OH reaction medium under 2 °C and 4 MPa for the direct H2O2 synthesis. The 

highest H2O2 productivity (125.3 molH2O2 kgcat
−1 h−1) and selectivity (~60%) were observed 

over Pd-1wt%W/Al2O3, which was higher than that of Pd/Al2O3 (~69 molH2O2 kgcat
−1 h−1 ;~35%) 

and Pd-5wt%W/ Al2O3 (93.9 molH2O2 kgcat
−1 h−1; ~20%), together with XPS results, indicating 

that the addition of W formed as WOx on the Pd particle surface, regulated Pd0/Pd2+ ratio. A 

small amount of optimization of the Pd0/Pd2+ ratio to promote H2O2 productivity and hinder 

the subsequent H2O2 hydrogenation/decomposition simultaneously. Whereas the excessive W 

loading turned up more Pd0, and also impeded the O2 adsorption on the Pd surface, leading to 

a decrease in H2O2 synthesis. Based on the remarkable enhancement by the introduction of W 

onto Pd catalysts, Zhang et al. again introduced W to modify Au-Pd catalysts and found that 

the strong interaction between W and Au-Pd on TiO2 was the key to the high catalytic ability 

towards the direct H2O2 synthesis.146 Best performance was found when utilizing PdAu/3WO3–

TiO2 catalyst, which introduced PdAu onto the W pre-loaded TiO2 support, with H2O2 

productivity and selectivity as high as 662.6 molH2O2 kgcat
−1 h−1 and 85.5%, respectively, 

superior to the PdAu/TiO2 catalyst (450.2 molH2O2 kgcat
−1 h−1 and 73.9%). However, excessive 

W  loading (e.g. PdAu/5WO3–TiO2) also led to a drop in both H2O2 productivity and selectivity. 

These indicated that a suitable amount of W partially wraps the PdAu particles, promoting the 

formation of Pd2+ species and improving the selectivity of H2O2. However, PdAu particles 

could be completely enclosed when W was loaded in excessive amounts,  preventing the 

contact between PdAu active sites and reactants, and inhibiting the production of H2O2.  

However, in addition to the highlighted metals from previous studies, other base metals also 

show catalytic potential in H2O2 synthesis when cooperating with AuPd catalysts. Barnes et 

al.142 incorporated some base metals onto the TiO2-supported AuPd nanoparticles to synthesise 

trimetallic 1wt%AuPd-M/TiO2 (M=Cu, Ni, and Zn). Similar to the proposed relationship 

between Pt and AuPd,140 the addition of a low concentration (0.025wt%) of these metals also 



39 

 

enhanced the H2O2 productivities (up to 107 molH2O2 KgCat
-1 h-1) compared to AuPd analogous 

(61 molH2O2 KgCat
-1 h-1) and metal-rich (>0.1 wt.%) trimetallic catalysts (<60 molH2O2 KgCat

-1 

h-1).  Barnes et al.141 further applied this strategy by introducing Cu into ZSM-5 (SiO2:Al2O3 = 

30:1) supported AuPd catalyst, and a similar ‘Volcano’ trend was observed on H2O2 

productivity with increased Cu loading, where the optimal trimetallic AuPdCu exhibited the 

H2O2 productivity at  115 molH2O2kgcat
−1h−1, 1.7 times higher than that of the bimetallic 

formulation (69 molH2O2kgcat
−1h−1). CO-DRIFTS spectra and XPS analysis revealed the 

changes in surface composition and Pd oxidation state by the introduction of Cu, resulting in 

the enhancement of H2O2 productivity. Similarly, Fu et al.147 reported the Au3Cu@AuPd core–

shell catalysts (the actual Cu loading: ~0.49 wt.%) exhibited 94.8% H2O2 selectivity and 7600 

mmolH2O2 gPd
–1 h–1 productivity by regulating the geometric effect of the surface Pd–Au alloy 

with an ordered Au3Cu core, and the highly dispersed Pd atoms encircled by Au on the catalyst 

surface selectively activate O2 via a non-dissociative pathway to form the key *OOH 

intermediate. In keeping with the earlier study conducted by Rahim and Hutchings148 

demonstrated that the introduction of large amount of Cu (>1 wt.%) inhibited the catalytic 

ability towards H2O2 synthesis on the TiO2-supported AuPd catalysts under identical reaction 

conditions, where the bimetallic 2.5%Au-2.5%Pd/TiO2 (83 molH2O2KgCat
-1 h-1) is far active 

than the 2.5% Au-2.5% Pd-2.5% Cu/TiO2 (11 molH2O2 KgCat
-1 h-1) and 2.5%Au-2.5%Pd-

1%Cu/TiO2 (10 molH2O2 KgCat
-1 h-1), with previous DFT studies indicating that the formation 

of the intermediate hydroperoxyl species (*OOH) and subsequently H2O2 is 

thermodynamically unfavoured over Cu-containing precious metal surfaces149. Indeed, 

combining both experimental results and theoretical studies, the amount of the third meal 

introduced into AuPd catalysts is crucial for promoting catalytic performance towards H2O2 

synthesis.  

1.7 Utilising H2O2 in water treatment 

1.7.1 The Challenge of Water Pollution 

Water pollution is an increasingly critical global issue, exacerbated by rapid industrialisation, 

population growth, and urban expansion.150 The continuous discharge of pollutants, ranging 

from suspended solids and heavy metals to recalcitrant organics and emerging contaminants, 

has led to the deterioration of freshwater resources.151 Conventional pollutants, such as 

nutrients (e.g., nitrates and phosphates), and newer classes of contaminants, including 



40 

 

pharmaceuticals, personal care products, microplastics, and endocrine-disrupting compounds, 

have been detected with increasing frequency in surface and groundwater systems. These 

contaminants can exhibit toxicity, persistence, and bioaccumulate potential, threatening aquatic 

ecosystems and posing significant risks to public health through drinking water supplies and 

food chains.150 

1.7.2 Overview of Various Techniques for Water Treatment 

Traditional water and wastewater treatment systems, such as those employed in municipal and 

industrial plants, are typically designed to remove bulk contaminants through a combination of 

physical, chemical, and biological processes. These include screening, coagulation–

flocculation, sedimentation, sand or membrane filtration, and disinfection (usually via 

chlorination or UV irradiation).152,153 Additionally, biological treatments such as activated 

sludge processes and trickling filters are widely used for the removal of biodegradable organic 

matter and nutrients. However, these conventional systems often fall short when it comes to 

removing low-concentration, non-biodegradable, or toxic organic micropollutants. Many such 

contaminants are either poorly adsorbed onto sludge particles or remain largely unchanged due 

to their resistance to biological degradation and chemical oxidation under standard treatment 

conditions.154 

As a result, Advanced Oxidation Processes (AOPs) have gained increasing attention as 

complementary or tertiary treatment strategies capable of degrading a wide spectrum of 

persistent and emerging pollutants. AOPs are defined by their capacity to generate reactive 

oxygen species (ROS), particularly hydroxyl radicals (.OH), which rank the second strongest 

oxidising agent after fluorine with a redox potential of approximately 2.8 E°/V vs SHE.155 

These radicals can rapidly attack and break down complex organic structures, including 

aromatic rings and conjugated systems, into smaller intermediates, eventually leading to 

complete mineralisation to CO2 and water. The versatility and efficiency of AOPs have led to 

their application in the treatment of hospital effluents, industrial wastewater, landfill leachates, 

and even in potable reuse schemes. 

A variety of AOPs have been developed and investigated for water and wastewater treatment 

applications. These include ozone-based systems (e.g., O3, O3/H2O2), UV-based systems (e.g., 

UV/H2O2, UV/O3), photocatalysis (e.g., TiO2/UV), electrochemical oxidation, and persulfate-

based oxidation.156,157 Each of these approaches offers distinct advantages and limitations 



41 

 

depending on the water matrix, target pollutants, operating conditions, and economic feasibility. 

For instance, UV/H2O2 processes are effective for transparent waters with low turbidity, while 

ozonation is particularly suitable for disinfecting and oxidising taste- and odour-causing 

compounds.156,157 Despite their effectiveness, many AOPs require high energy input, precise 

control of reaction conditions, or specialised equipment, which can limit their large-scale 

adoption. 

Among these techniques, Fenton-based processes have garnered particular attention due to 

their operational simplicity, low cost, and strong oxidative power. The classical Fenton reaction, 

which involves the catalytic decomposition of H2O2 in the presence of Fe2+, is capable of 

generating .OH under ambient conditions and has been applied to the treatment of various 

industrial wastewaters. However, while the core chemistry is well understood, the practical 

application of the conventional Fenton process can be constrained by issues such as sludge 

generation, narrow pH requirements, and reagent handling.158 

As such, Fenton and Fenton-like systems are often further modified or integrated with other 

catalytic materials or process intensification strategies to enhance their efficiency, selectivity, 

and applicability across a wider pH range. These advancements, such as ex-situ Fenton systems 

and in situ Fenton systems, will be explored in subsequent sections. 

1.7.3 Ex-situ Fenton Reaction and Its Application in Water Treatment 

1.7.3.1 Homogeneous Fenton reaction 

The first Fenton reaction was discovered and developed by French scientist Henry J. Fenton in 

1894, that tartaric acid could be effectively oxidised by Fe2+/H2O2 systems at a pH range of 2-

3.159 While the study was not initially aimed at environmental applications, it laid the 

foundation for a reaction that would later gain widespread relevance in the field of water and 

wastewater treatment. It was not until the mid-20th Century that the scientific community 

began to recognise the environmental utility of this reaction, particularly in the oxidative 

degradation of organic pollutants, when .OH were identified as the key reactive species 

responsible for the observed oxidising power. 

.OH is among the most potent oxidants in aqueous chemistry, possessing a redox potential of 

approximately 2.8 V. They are highly non-selective and capable of attacking a wide variety of 

organic molecules, including aromatic rings, aliphatic chains, and various functional groups. 



42 

 

In the classic Fenton system, these radicals are generated in situ through the catalytic 

decomposition of H2O2 by Fe2+ under acidic conditions, as shown in the primary reaction 

equations (Eq. 1.29 – 1.33).160 

𝐹𝑒2+ + 𝐻2𝑂2  →  𝐹𝑒3+ + • OH + O𝐻− (𝑘 = 63 −  76 𝑀−1𝑆−1) (𝐄𝐪. 𝟏. 𝟐𝟗) 

𝐹𝑒3+ + 𝐻2𝑂2  →  𝐹𝑒2+ +  𝐻𝑂2 • + 𝐻+ (𝑘 = 0.001 −  0.01 𝑀−1𝑆−1) (𝐄𝐪. 𝟏. 𝟑𝟎) 

𝐻2𝑂2 + • OH →  𝐻2𝑂 +  𝐻𝑂2 •  (𝑘 = 1.7 −  4.5 × 107 𝑀−1𝑆−1) (𝐄𝐪. 𝟏. 𝟑𝟏) 

𝐹𝑒3+ +  𝐻𝑂2 • →   𝐹𝑒2+ +  𝑂2 +  𝐻+ (𝑘 = 0.33 −  2.10 × 106 𝑀−1𝑆−1) (𝐄𝐪. 𝟏. 𝟑𝟐) 

𝐹𝑒2+ + • OH →   𝐹𝑒3+ +  O𝐻− (𝑘 = 2.5 −  5 ×  108 𝑀−1𝑆−1) (𝐄𝐪. 𝟏. 𝟑𝟑) 

This redox process oxidises Fe2+ to Fe3+ and simultaneously cleaves H2O2, producing .OH and 

hydroxide ions (OH-) (Eq.1.29). The Fe3+ formed can be reduced back to Fe2+ through reactions 

with excess H2O2 or other reducing agents, thereby sustaining a catalytic cycle, however with 

a much lower reaction rate (Eq.1.30), thus the reduction of Fe3+ is the rate-limiting step. Due 

to the rate-limiting step (Eq.1.30), maintaining a reasonable Fenton efficiency requires large 

doses of H2O2 (30–6000 mmol L-1) and Fe2+ (18–410 mmol L-1) to generate sufficient .OH.161 

The mismatched two-step Fe redox cycle leads to the Fe3+ accumulation, Fe sludge formation, 

and low H2O2 utilisation efficiency. Excess H2O2 may also accelerate equipment corrosion and 

increase operating costs.162 As a result, many optimisation efforts have been proposed to 

accelerate the Fe redox cycle, for example, by adding co-catalysts, including light irradiation 

(e.g., Ultraviolet and visible light),163–165 organic (e.g., organic acids)165–168 and inorganic (e.g., 

metal sulphides, Mo, Pd, etc.)162,169–172 co-catalytic promoters. 

Early studies utilised ultraviolet (UV) or visible light (Vis) irradiation to couple with a 

homogeneous Fenton system, and Fe3+ could be constantly converted into Fe2+ in the process 

of photo-assisted reaction. Herrera et al. demonstrated that visible light significantly accelerates 

the breakdown of the dyes Remazol Brilliant Blue R and Uniblue A using an acidic photo-

homogeneous Fenton process. The rapid decolouration was entirely dependent on the presence 

of light, Fe3+, and H2O2, and was most effective at the wavelengths of light the dyes themselves 

absorbed best. The core mechanism involves the dye and Fe first forming a D-Fe3+ complex, 

and Fe2+ would be generated after the photo dissociation reaction of this complex, which then 

reacts with H2O2 to produce .OH that attacks and destroys the dye. Kinetic analysis showed 

that the direct breakdown of the dye-iron complex by light is the dominant initiation step, 

allowing a rapid Fe redox cycle between Fe3+ and Fe2+ to sustain the reaction.163 



43 

 

Subsequently, Ma and co-workers systematically investigated the effect of dyes on the 

degradation of organic pollutants in a photo Fenton system under visible light irradiation, 

showing that compared to the dyes (e.g. Malachite green) without quinone/hydroquinone 

structure,  some dyes (e.g. Alizarin Violet 3B (AV)) with this unique structure could achieve 

the complete mineralization of salicylic acid, sodium benzenesulfonate, benzyl 

trimethylammonium chloride, and trichloroacetic acid. Investigation into the reaction 

mechanism suggested that AV acted as a co-catalyst after being irradiated by visible light and 

promoted the Fe redox cycle to facilitate the generation of Fe2+, thus the classic Fenton reaction 